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T i 24 R (72 422 ([ ) i H HA
Description of Sample Round bar(Solution treatment) Testing Date =1L -2N 101
N R R T8 RS A UNS 832750/ 2507 /
Number of Sample i Grade/ Dimension 022Cr25Ni7Mo4N
YipE, o=, (hEE. M=, BEE
e N Hb £, Physicial laboratory. Spectrum laboratory- WIE & & (TEMP.): 23°C
Place of Test Chemical laboratory i Metallographic Environmental Conditions | ¥ (Humidity): 70%
laboratory. Corrosion laboratory
RS @ 30x200mm RAE 2 1.
Sample State 2 pieces of specimens of @ 30x200mm.

gk RE) WP 14ZT4523
Number of Client Heat No.

1. F7fHi56 Tensile Test
MK HE Reference of Test: ASTM A370-14

Far I 151 BT Far il £ R
Item of Test Unit Result of Test
AL

EI DAL ] MPa 925

Tensile Strength

JEARSEE (0.2% offset)
Yield strength h{Fa 575

HKZE (G=50mm)

Percentage elongation % 41
i 4 3%
i i A 0, s

Percentage reduction of area

2. HEHT Chemical Analysis
MK HE Reference of Test: ASTM E1019-11

e I 150 H 2Ky, fo i &5 3

[tem of Test Unit Result of Test

2 (ND % 0.26
BETH

To be continued
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3. & AT Spectrometric Analysis
MK HE Reference of Test: GB/T 11170-2008

farim I 5 L) Torin 2t 5
Item of Test Unit Result of Test
ik (C) % 0.011
EE (S % 0.41
# (Mn) % 0.71
i (P) % 0.034
i (S) % 0.004
£ (Cr) % 25.39
B (ND % 6.66
H (Mo) % 3.39
i (Cw) % 0.20

Note: 5 J&1H 28 PREN=1x%Cr+3.3x%Mo+20x%N(w/w)=41.78

4. EAHL Metallographic Test
Fr Ml 4k #E Reference of Test: ASTM E407-07el. ASTM E562-11

i (RIS Ui B

Item of Test Result of Test Comment

ST R BRRMP+ RN, BRRBEEEL L 48%. K1
Microstructure Ferrite and austenite, ferrite account for 48%. see Fig.1

1. RAAL 500X
Fig.1. Microstructure

ETH

To be continued
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SN S Intergranular corrosion Test

il #k#E Reference of Test: ASTM G48-11 Method A

Fa i o H GvRIIESE S

[tem of Test Result of Test

1% ASTM G48-11 J7i% A, FlBHENELE N (224£2) CHIZK 6 % WK
JEM = SACBRVE TR TPt AT 24 /N 5 I 1k T
iy, FEREL MM, REEREhE 7 0.000022g/cm? .
— FU R PR S b According to ASTM G48-11 Method A, the specimens were immersed for
Ferric chloride pitting test

24h in the ferric chloride solution (about 6 % FeCls by mass) and temperature
fixedat (22£2) C.

The test result showed no pitting on the specimens , the corrosion rate of the
specimen is 0.000022g/cm?.

¥4 4E Reference of Test: ASTM A923-14 Method A

a1t 5§ IS ui B4
Item of Test Result of Test Comment

1% ASTM A923-14 77i% A, RFEE S A 040 RS 1o
T U ] s 2y | B T S00 B RMBINE, BEGEEN, SRR B,

SR AL R FTR I R IER, BIMERERZERAHSA, |

According to ASTM A923-14 Method A, the specimen was L& 2

observed under 500x microscope after it was etched by electrolyte | see Fig.2
of sodium hydroxide,the ferrite has been etched without revelation
of intermetallic phase, the interphase boundaries are smooth,the
etch structures is unaffected structure.

Sodium Hydroxide Etch Test for
Classification of Etch Structures of

Duplex Stainless Steels

ek

VA%

i

N

2, ﬁTEM}# 500 X
F1g.2\ Metallographic photo

D=
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